
   Volume 4 | Issue 3 | 170Adv Envi Was Mana Rec, 2021

Overview of Biological Treatment Technologies for Greywater Reuse
Research Article

Agricultural Engineering Department Faculty of Agriculture, 
Cairo University, Giza, Egypt

A E Ghaly, E N Abdelrahman, R H Emam, N S Mahmoud, M M Ibrahim, E A Mostafa, M A Kassem and M H Hatem 

*Corresponding author
Professor Abdelkader Ghaly, Agricultural Engineering Department, Faculty 
of Agriculture, Cairo University, Giza, Egypt

Submitted:  09   Sep   2021; Accepted:   14   Sep    2021; Published:  30   Sep  2021

Abstract
Greywater is a wastewater discharge originating from kitchen sinks, showers, baths, washing machines and 
dishwashers. Properly treated greywater can be recycled to meet global water shortages that is expected to affect 
[...]
3 days, after which time half of the greywater was removed from 
the system and replaced with fresh greywater. The RVFB system 
reduced the effluent concentrations of NO3-N, NH4-N, NO2-N, 
TSS, boron, and anionic surfactants to below the levels considered 
acceptable for either recreation or irrigation. 

   Volume 4 | Issue 3 | 180Adv Envi Was Mana Rec, 2021 www.opastonline.com



Al-Zubi et al [98]. treated ablution greywater in a low cost and 
easy to operate modified RVFB for use in landscape irrigation in 
Al-Balqa’ Applied University in Amman, Jordon. The treatment 
system adequately removed BOD5, COD, TSS, chloride, and Na 
by 94, 88, 90, 48, and 33%, respectively. Concentrations of Mg, 
Ca, and K were increased by up to 29, 63, and 95%, respectively. 
Nitrate concentration increased but remained less than the maxi-
mum allowable limit. Electrical conductivity, total dissolved sol-
ids, and SO4 were much less than the maximum allowable limits of 
the Jordanian Guidelines. The treated greywater was suitable for 
irrigation of ornamentals, fruit trees, and fodder crops according to 
the WHO Guidelines. 

Ammari et al [99]. evaluated a modified RVFB for greywater 
treatment under arid conditions in Jordon. The BOD5, COD, PO4, 
TSS, NO3, Cl, and SO4 removal efficiencies were 97%, 94%, 
100%, 90%, 45%, and 55%, respectively. Total coliform and Esch-
erichia coli were reduced by 2.5 and 2.3 log, respectively. Treated 
greywater was suitable for irrigation of ornamentals, fruit trees and 
fodder crops. The treatment system demonstrates great potential 
for treating low quality greywater in rural areas.

Table 11:Containment’s reductions in wastewater treated in 
VSBR [96]. 
 
Parameter
(mg/L)

Initial
(mg/L)

Final
(mg/L)

Reduction
(%)

COD 339 46.6 86.25
Anionic Surfactant 12.3 0.2 98.37
TSS 46.o 3.0 93.48
NO3-N 3.5 1.8 48.57
NH4-N 1.2 1.0 16.67
NO2-N 1.3 0.04 96.92
Boron 0.1 0.15 (+50.00)
Total P 1.9 0.5 73.68

Membrane Bioreactor
A membrane bioreactor (MBR) is a combination of biological, mi-
crofiltration and ultrafiltration systems. It is an appropriate solution 
for greywater treatment in densely urbanized areas (where space 
has high value) due to its compact size. The MBR can be operated 
under aerobic or anaerobic conditions as shown in Figure 8.

Atanasova et al [100]. studied the performance of an MBR treat-
ing greywater from a hotel in Spain. The COD removal efficiency 
ranged from 80 to 95%, and the COD concentration in the effluent 
was below the quantification limit of 30 mg/L based on the Span-
ish Legislation for Water Reuse. Ammonia and TN removal were 
80.5 and 85.1%, respectively. 

Chae et al [101]. Investigated the characteristics of membrane 
fouling in a laboratory scale A/O (anoxic/oxic) series MBR treat-
ing synthetic wastewater. The high concentrations of extracellular 
polymeric substances, high viscosity and a high sludge volume in-
dex corresponded to high membrane resistance indicating severe 

membrane fouling in the MBRs. As hydraulic retention time de-
creased from 10 to 4 h, the concentrations of extracellular poly-
meric substances increased and the average particle size increased, 
leading to reduced settling of the sludge and increased membrane 
fouling. It was found that air backwashing was more efficient for 
fouling mitigation than was air scouring. 

Merz et al [103]. evaluated the performance A 3L-laborastory scale 
MBR treating shower effluent from a sports club in Rabat, Mo-
rocco. The MBR was operated with a hollow fibre membrane for 
137 consecutive days and the removal performance and membrane 
behaviour were assessed. The permeate was of excellent aesthetic 
quality, free from odours and complied with the Standards for Do-
mestic Reuse except for bacterial contamination. Non-detectable 
levels of faecal coliform could not be continuously guaranteed due 
to bacterial re-growth in the pipe from the open permeate storage 
tank. To always guarantee zero faecal coliform levels, disinfection 
of the permeate was necessary. 

Huelgas and Funamizu [104] treated greywater using a laboratory 
scale MBR under varying pressure. A 10 L lab-scale submerged 
membrane bioreactor (subMBR) was operated with a flat-plate 
membrane for 87 days using a mixture of washing machine and 
kitchen sink wastewater at a constant flux of 0.22 m3/m2 d and 
an HRT of 13.6 h. permeate was intermittently withdrawn at con-
stant transmembrane pressure induced by water level difference 
and without pump requirement. The COD removal was 96% and 
a Permeate COD of 26 mg/L was obtained. The total linear alkyl-
benzene sulfonate removal was > 99%, indicative of its non-inhib-
ited degradation even at influent concentration of 30.8 mg/L. 

 

(a) Anaerobic membrane bioreactor [101].

(b) Aerobic membrane bioreactor [102].

Figure 8: Membrane bioreactors for removal of organic matter 

   Volume 4 | Issue 3 | 181Adv Envi Was Mana Rec, 2021 www.opastonline.com



and nutrients from wastewater 

Jong et al [105]. used a laboratory scale anaerobic-anoxic-oxic 
MBR to treat greywater in Korea. A submerged MF (0.45 µm pore 
size membrane) was installed in the reactor to maintain activated 
sludge biomass. An analysis of pathogenic microorganism and mi-
crobial communities in treated graywater was performed. Patho-
genic microorganisms Escherichia coli, Coliform, Staphylococcus 
aureus and Salmonella were detected in the effluent. These sys-
tems could achieve very good effluent that meets Regulatory Stan-
dards for Reuse. However, the MF membrane in the MBR system 
could not perfectly remove microorganisms. 

Friedlee et al [39]. investigated the reliability of an on-site MBR 
system for greywater treatment and reuse using IWA ASM1 sim-
ulation model to describe biological and physical mechanisms for 
greywater treatment by the MBR. Model results were found to 
agree well with experimental data from a greywater treatment pilot 
plant. Then, the calibrated model was used in a Monte Carlo mode 
for generating statistical data on the MBR system performance 
under different scenarios of failures and inflow loads variations. 
The reliability analysis considered four major types of hardware 
failures: aeration system circulation pump, power and membrane 
texture. The effect of excess application of cleaning agents was 
studied too. Membrane texture failure was found to have the most 
significant negative effect on effluent quality since mixed liquor 
which leaks through the membrane is mixed with the permeate 
resulting in very high effluent COD, BOD and TSS values. This 
failure also resulted in significant washout of biomass from the 
aeration basin. Excess application of cleaning agent had the sec-
ond most severe effect on effluent quality as significant proportion 
of the biomass was lost due to enhanced decay. When a failure 
in the circulation pump and a power cut off occurred no effluent 
was produced, and biomass was washed out from the aeration ba-
sin. Effluent TSS, COD and BOD concentrations were found to be 
quite insensitive to influent quality while effluent nitrogen species 
(TKN, NO3, NO2 and NH4) were found to be more sensitive. Ox-
ygen concentration in the aeration basin was found to have medi-
um sensitivity to these fluctuations. 

Jabornig [106] investigated two processes of recycling greywater 
(shower, washbasin, washing machine) for reuse in households. 
The first process was a combination of biofilm carrier material 
with downstream membrane filtration while the second does not 
use any carrier material, but a hollow fibre membrane with high 
specific surface was used as combined growth area for biofilm and 
membrane filtration. In both cases, the aim was to reach the quality 
requested in International Guidelines for Greywater Reuse. The 
investigation focus was on the reduction of investment, operation 
cost and maintenance cost. The results showed that it was possible 
to reduce the power consumption of both small plants to less than 
1.5 kWh/m³ treated water at constantly high effluent quality.
 
Up-flow Anaerobic Sludge Blanket
The up-flow anaerobic sludge blanket (UASB) is one of the most 
widely used wastewater treatment system for various types of 
wastewaters (Figure 9). It works on an anaerobic process, retains 
a high concentration of active suspended biomass and produces 

better settleable sludge than other treatment systems [107]. 

Bal and Dhagat [108] stated that the key to the UASB process 
is the understanding that anaerobic sludge inherently has superior 
flocculation and settling characteristics which allows for a high 
solid retention time at high HRT with separation of the gas from 
the sludge solids. The UASB process is a combination of physical 
and biological processes. The main feature of physical process is 
separation of solids and gases from the liquid and the feature of 
biological process is degradation of decomposable organic mat-
ter under anaerobic conditions. No separate settler with sludge re-
turn pump is required as is the case in activated sludge bioreactor. 
There is no loss of reactor volume through filter or carrier material, 
as the case with the anaerobic filter and fixed film reactor types. 
There is no need for high-rate effluent recirculation and concomi-
tant pumping energy, as in the case with fluidized bed reactor. An-
aerobic sludge inherently possesses good settling properties and 
for this reason mechanical mixing is omitted in UASB-reactors. At 
high organic loading rates, the biogas production guarantees suffi-
cient contact between substrate and biomass and as a result UASB 
reactor approaches the completely mixed reactor. 

Hemandez et al. [95] treated greywater from 32 houses in the 
Netherlands using UASB system and compared it to an aerobic 
sequencing batch reactor (SBR) at a hydraulic retention time of 
approximately 12–13 h. Aerobic conditions resulted in a COD re-
moval of 90%, which was significantly higher than 51% removal 
by anaerobic treatment. The low removal in the anaerobic reactor 
was caused by high concentration of anionic surfactants in the in-
fluent (43.5 mg/L) and a poor removal of the colloidal fraction of 
the COD in the up-flow anaerobic sludge blanket reactors. 

Figure 9: An up-flow anaerobic sludge blanket [107].

Elmitwalli et al [109]. Used a UASB system in Lubeck Germany 
for the treatment of greywater at varying retention times (8, 12 
and 20 h) and ambient temperatures (14-24 oC). A COD removal 
of 31-41% was achieved which was significantly higher than that 
achieved by a septic tank (the most common system for grey water 
pre-treatment) of 11-14% at HRTs of 2-3 days. The relatively low-
er removal of total COD in the UASB reactor was mainly due to a 
higher level of colloidal COD in the greywater. The UASB reactor 
removed 24-36% and 10-24% of total nitrogen and total phospho-
rus in the greywater, respectively. The sludge characteristics of the 
UASB reactor showed that the system had stable performance at 
an HRT of 12 h.

   Volume 4 | Issue 3 | 182Adv Envi Was Mana Rec, 2021 www.opastonline.com



Abdel-Shafy et al [110]. evaluated the efficiency of a UASB treat-
ing greywater for unrestricted use in Egypt. The raw greywater had 
average concentrations of 95, 392, 298, 10.45, 0.4, 118.5 and 28 
mg/L for TSS, COD, BOD5, TP, nitrates, oil and grease and TKN, 
respectively. After treatment, the effluent had average concentra-
tions of 76.65, 165.4 96.85 and 19.31 mg/L for TSS, COD, BOD5 
and oil and grease respectively. This represents removal efficien-
cies of 19.3% for TSS, 57.8% for COD, 67.5% for BOD5 and 83% 
for oil and grease. The characteristics of the treated effluent com-
plied with the Egyptian Guidelines for Unrestricted Water Reuse.
 
Laguna et al [111]. evaluated a granulometry procedure based on 
manual humid sieving for the determination of the particle size 
distribution of UASB sludge. No solid loss occurred during the 
screening and the particle size profiles were reproducible when 
performed with sludge samples of 5, 10, 25 and 150 ml. Sieving 
could be performed on sludge samples stored for up to 50 days in 
a refrigerator and tap water could be use for the wash and back-
wash operations without any impact on the particle size profile. 
The granulometry obtained by image analysis was not comparable 
to that given by sieving. 

Isik and Sponza [112] treated a simulated wastewater containing 
sizing agents, azo dyes, salts and other additives using a lab-scale 
UASB reactor at different hydraulic retention times. The COD re-
moval efficiency decreased from 80 to 29.5% when the HRT was 
decreased from 100 to 6 h. The colour removal efficiency was 90 
and 95% for HRTs of 100 and 6 h. 

Bressani et al [113]. stated that since the high-rate anaerobic treat-
ment of sewage using UASB reactor only removes organic car-
bon, a cost-effective post-treatment such as trickling filters (TF) 
is required to remove nitrogen, besides residual organic carbon, 
thereby assuring low sludge production, low operational costs and 
maintenance simplicity. They reviewed the experience of the last 
20 years of research, design and operation of UASB/TF systems. 
Three main topics were addressed: (a) the development of trick-
ling filters for UASB reactor effluent treatment, building on first 
experiences with TF preceded by primary settlers, (b) the design 
criteria, performance and empirical models for predicting the effi-
ciency of TF post UASB reactor and (c) the future challenges asso-
ciated with elimination of secondary settlers and nitrogen removal 
in sponge-bed trickling filter (SBTF).

Rotating Biological Contactors 
A rotating biological contactor (RBC) is a biological fixed-film 
treatment process used in the treatment of wastewater following 
primary treatment. The primary treatment process involves remov-
al of grit, sand and coarse suspended material through a screening 
process, followed by settling of suspended solids. The RBC allows 
the wastewater to be in contact with a biological film to remove 
pollutants in the wastewater before discharge to a river, lake or 
ocean. The RBC consists of a series of closely spaced, parallel 
discs mounted on a rotating shaft which is supported just above 
the surface of the wastewater (Figure 10). Microorganisms grow 
on the surface of the discs where biological degradation of pol-
lutants takes place. The microbes are alternatively exposed to the 
atmosphere allowing both aeration and assimilation of dissolved 
organic pollutants and nutrients for degradation [114-119].

Figure 10: Rotating biological contactors [117].

Pathan et al [120]. studied the performance of a single-stage lab-
oratory scale RBC treating greywater in Pakistan. The RBC tank 
was made of plastic sheets and the disks were made from textured 
plastic. An electric motor equipped with gear box to control the 
rotations of the disks was mounted on the tank and the system was 
run at of 1.7 rpm. The disc area was immersed about 40% in the 
greywater. The removal of BOD5 and COD were 53% and 60%, 
respectively.

Friedler et al [121]. studied the potential chlorination and UV ir-
radiation of RBC treatment effluent in removing indicator bacteria 
(faecal coliforms, heterotrophic bacteria) and specific pathogens 
(Pseudomonas aeruginosa sp., Staphylococcus aureus sp.). The 
study concluded that RBC removed 88.5–99.9% of all four bacte-
ria groups. However, the effluent had to be disinfected. Most of the 
chlorine was consumed during the first 0.5 h, after which its decay 
rate decreased significantly. The remaining residual after 6 h was 
sufficient to prevent regrowth of bacteria in the stored greywater 
effluent. Under exposure to low UV doses (≤69 mJ/cm2), faecal 
coliform was the most resistant bacteria group, followed by het-
erotrophic bacteria, Pseudomonas aeruginosa and Staphylococcus 
aureus. Exposure to higher doses (≤439 mJs/cm2) completely in-
activated faecal coliforms, Pseudomonas aeruginosa and Staph-